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Order Material No. Description Quantity Weight Customer Part Customer PO Ship Date
40397958-0070 70164896 1/2  48X96 A36 STPMILPLT 15 9,801.600 01/31/2023

Heat No. SB61049 Vendor POSCO INTERNATIONAL AMERICA CORP

Carbon Manganese Phosphorus  Sulphur Silicon Nickel
0.1725 0.7490 0.0110 0.0043 0.0140 0.0150
Mill Coil No. HQK145350
Tensile (PSI) Yield (PSI) % Elong (2 in) Rckwl
67588.000 41480.000 38.00
66500.000 46200.000 36.00
64900.000 45800.000 37.00

Batch 1001160473 15 EA 9,801.600 LB

Chemical Analysis

Mill POSCO INTERNATIONAL AMERICA CO

Produced from Coil

Chromium Molybdenum Boron Copper Aluminum Titanium  Vanadium  Columbium Nitrogen Tin
0.0310 0.0050 0.0000 0.0300 0.0220 0.0000 0.0020 0.0010 0.0000 0.0000
Mechanical / Physical Properties

Grain Charpy Charpy Dr Charpy Sz Temperature Olsen
0 NA
0 NA
0 NA

Batch 1001160515 13 EA 8,494.720 LB

THE CHEMICAL, PHYSICAL, OR MECHANICAL TESTS REPORTED ABOVE ACCURATELY REFLECT INFORMATION AS CONTAINED IN THE RECORDS OF THE CORPORATION.
The material is in compliance with EN 10204 Section 4.1 Inspection Certificate Type 3.1
This test report shall not be reproduced, except in full, without the written approval of Steel & Pipe Supply Company, Inc.





